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Fig. 2. Influence of notch type on the impact test

results of the 99, Ni steel plates.
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Table 1. Chemical composmon of steels tested.
! Chermcal composxtmn (%)
Slt\?agzl Steel code — S— _ — -—i - -
) . C S8 Mn. P s Ni Cr Cu Mo TAl | MAI
C% Ni-Cr | 0708 0°26 | 0°67 = 0022 | 07015 | 0-46350-525‘0-04 . 0°04 | 0°003| 0-003
@ Ni-Cr-Mo 10°08 " 0°27 : 0°65 ! 0+026 | 0°015/ 0°58 | 0°48 ; 0°0l . 0°26 | 0°005 | 0+004
®  Ni-Cr-Cu . 0°06 1 0°26 1 0°71l 1 0°010 | 0°0l4 | 0°59 : 0*51 k 0°50 ; 0°05 0°004 | 0°003
@ . N}~Cr=Cu—-A1 0°08 025! 0*69 ., 0°010 0*016 © 0°59 1 0*51 { 0°50 ! 006 0094 0-080
(5% - Ni-Cr-Cu-Al 0708 . 0°26 1 0°70 ! 0°010 | 0+015 ! 0*58 | 051 (0°50 | 0°04 | 07282 | 0°272
® Ni-Cr-Cu-Al " 009 , 0°32 ) 0°74 | 07009 | 07011, 0°78 | 0°69 E 0°65 ! 0°03 0"153 | 0°132
: M i ! - ! . —_
Table 2. Results of testing.
T - ' e i Impact test **
Steel Steel code  Heat f Tensile test | (V-Notch)
No. treatment* i YSsT TS EL.(50) . R.A. | —&0°C  —100°C
| (kg/mm?) | (kg/mnﬂ) (%) (%) i (kg-m) (kg-m)
. f N i 31°2 4740 410 7271 18 | 0°3
@ Ni-Cr QgT 3947 510 ; 346 7500 ' 25 | q-a
O 30°8 500 37°0 70°5 31 0°9
@ Ni-Cr-Mo le\EIT ! 42°6 531 j 330" 74°5 ) 33 1°2
: ! 30°0 46°0 | 40°0 72°8 240 0°4
Ni-Cr- i
® i-Cr-Cu Q&T | 382 51'2 | 358 750, 35 | 13
e CreCry— 30°9 52°0 | 37°4 72°1 - 476 2°0
@ Ni-Cr-Cu-Al QKDLIT i 453 54+ 1 ‘ 304 785 74 4°2
i-Cr-Cu— f 38°3 52°9 . 39°0 736 2°5 07
@ Ni-Cr-Cu-AL  ger | 42°9 530 | 37+0 77'5 4+4 28
* N ~~~~~~ Normalucd Q & Tooenn water-quenched and-tempered. 7
*  Average value of three specimens.
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Table 3. Tensile and bending properties of the heat-treated Cr-Cu-Ni-Al steel plates.
Specifications of | Y. s | T.s. ' E(50) ! Bending ratio
heat treatment ; (kg/mm?) i (kg /mm?) i (%) ; (D=2t)

As rolled. 386 499 | 397 | Good
900°Cx1h A.C. 388 51+2 39°1 i 4
900°Cx1h A.C.—670°CX1/2hA.C. | 41°8 48°4 41+7 4
900°Cx1h 0.Q.—670°Cx1hO.T. | 46° 1 54°8 38°1 4
900°Cx1h W.Q.—670°Cx1h A.C. { 504 60°3 307 ) v
Table 4. NDT temperature and Charpy ;32 A ,
V-notch absorbed energy at NDT temperature.’ ;‘:’ g Normalized 'lﬂ/afff-zae/zc&ga’
N — < & and tempercd
‘ V-notch Charpy s/ T l 7
Heat treatment NDT absorbed energy E e /_E’g_g
of mother plates| temperature jat NDT temper- \‘/ﬂ ¢ « § & °
ature § T Ji T'” L]
- . ! S 407
900°Cx1hA.C. | —74 (° . 15°3 (ft-lb X : , ) 40
| (°C)H 5°3 ( ) w 5 T—{:.é"o[-_g\_j,—'l - :
900°Cx 1h W.Q. | ! . N | | it ek,
—670°Cx 1h A.C. | — 8! . 32°0 Syl et O A e /15
| el | 7773456 0/23456
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Fig. 2. Results of standard V-Notch Charpy
- test for various locations of welded
joints tested.
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Table 5. Properties of butt joints.
] iMax.
Heat treatment of Tension test Bend test (D=2t) ihardness of
. . IH.A.Z.
Y.S. T.Ss. | E (50) | Locati Face . Root Side (VAH 10kg
mother plates. | IO | eapmm | (o) |of Sumioe | | mand | bend | bewd hosd)
. ;' . . Mother ' .
- 900°Cx1hA.C. - 37°3. 498 445 plate | Good Good Good 198
366 508 47+8 4
o Y ‘Eo. e Mother ,
9_)02783((:1)311‘?:18(: : 48, 7 595 2472 plate | Good Good Good 202
I 4771 62°4 22°9 ” '
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